

\boxtimes	Built in eStar	
	Scan to eStar	

PROTOCOL

Title: Nurse-Managed Electrolyte Protocol Area/Department: Vanderbilt University Hospital (VUH) Intensive Care Units and 10 North, 10T3 and 8 South	Effective Date Approval Date Supersedes	September 2024 August 2024 February 2022
The following protocol, once initiated by a provider's order for a sp implementation by \boxtimes RN \square LPN \square Other: [specify]	ecific patient, ha	as been approved for

Protocol: Outlines the specific interventions that Registered Nursing staff are to follow for a patient admitted to the VUH intensive care unit (ICU) with electrolyte imbalance(s).

INCLUSION CRITERIA

Patient must meet ALL inclusion criteria below:

- Patient age 16 years or older;
- Patient actual weight equal to or greater than 40 kg;
- Patient currently admitted to VUH ICU or 10 North and 8 South;
- Patient does not have an active order for transfer out of the ICU;
- Patient has an active order for the Nurse-Managed Electrolyte Protocol;
- PATIENT DOES NOT currently have any known or documented contraindications below:
 - Hemodialysis/peritoneal dialysis;
 - Estimated glomerular filtration rate (eGFR) or creatinine clearance (CrCl) less than 20 mL/min;
 - Chronic adrenal insufficiency;
 - New electrical burns;
 - Rhabdomyolysis;
 - Diabetic ketoacidosis;
 - New crush injury;
 - Hypothermic patients; or
 - Tumor lysis syndrome.

EXCLUSION CRITERIA

Patient meets ANY of the following exclusion criteria:

- Patient age less than 16 years;
- Patient actual weight less than 40 kg;
- Patient not currently admitted to VUH ICU intensive care unit or 10 North and 8 South;
- Patient has an active order for transfer out of the ICU; or
- Patient DOES NOT HAVE an active order for the Nurse-Managed Electrolyte Protocol;
- PATIENT HAS any known or documented contraindications below:
 - Hemodialysis/peritoneal dialysis;
 - o Estimated glomerular filtration rate (eGFR) or creatinine clearance (CrCl) less than 20 mL/min;
 - Chronic adrenal insufficiency;
 - New electrical burns;

©2024 Vanderbilt University Medical Center. All rights reserved. Inquiries: Accreditation & Standards (615) 936-5474

- Rhabdomyolysis;
- Diabetic ketoacidosis;
- New crush injury;
- o Hypothermic patients; or
- o Tumor lysis syndrome.

INTERVENTIONS

- Screen patient for inclusion and exclusion criteria;
- Enter order(s) for calcium, magnesium, potassium, and/or phosphorous doses with lab monitoring as indicated in the tables below:

Calcium Replacement

Ionized Calcium Level	Dose and Route	Enter Repeat Ionized Calcium Laboratory Order:
≥ 4.0 mg/dL	No repletion necessary	No repletion necessary
3.5-3.9 mg/dL	4 g calcium gluconate IV	With next AM labs
3-3.4 mg/dL	6 g calcium gluconate IV	4 hours after replacement
2.5-2.9 mg/dL	8 g calcium gluconate IV	4 hours after replacement
< 2.5 mg/dL	10 g calcium gluconate IV and notify provider immediately	4 hours after replacement

Magnesium Replacement

Magnesium Level	Dose and Route	Enter Repeat Magnesium Laboratory Order:
≥ 2.0 mg/dL	No repletion necessary	No repletion necessary
1.3-1.9 mg/dL	4 g magnesium sulfate IV	Not required
≤ 1.2 mg/dL	8 g magnesium sulfate IV	6 hours after replacement

Potassium Replacement

- Before entering every potassium replacement order for potassium ≤ 3.9, review phosphorous level to determine which potassium product to administer:
 - If phosphorous level greater than 2.5 mg/dL, enter orders for potassium replacement using potassium chloride (KCl) with lab monitoring provided in potassium replacement table below;

- o If phosphorous level less than and equal to 2.5 mg/dL, enter orders for potassium replacement using potassium phosphate (KPhos) with lab monitoring provided in the phosphorus replacement table under "phosphorous replacement" section;
- Replacement of potassium by mouth (PO) or per tube (PT) is preferred if patient able to tolerate other enteral medications. If intravenous replacement is required, follow the instructions below:
 - o If central line is present and continuous cardiac monitoring, administer ordered potassium dose at rate of 20 mEq/hr;
 - o If peripheral access only, administer ordered potassium dose at rate of 10 mEq/hr;

Potassium Level	Dose and Route	Enter Repeat Potassium Laboratory Order:
≥ 4.0 mEq/L	No repletion necessary	No repletion necessary
3.3-3.9 mEq/L	KCl 40 mEq controlled-release tablet PO or	Not required
	KCl 40 mEq oral powder packet PT <u>or</u>	
	KCl 40 mEq IV if enteral route not available	
3-3.2 mEq/L	KCI 60 mEq controlled-release tablet PO or	With next AM labs
	KCl 60 mEq oral powder packet PT <u>or</u>	
	KCl 60 mEq IV if enteral route not available	
2.6-2.9 mEq/L	KCI 80 mEq IV and notify provider immediately	Immediately after replacement
		and with next morning labs
< 2.6 mEq/L	KCl 100 mEq IV and notify provider immediately	Immediately after replacement
		and with next AM labs

Phosphorous Replacement

- Before entering every phosphorous replacement order for phosphorous less than or equal to 2.5 mg/dL, review potassium level to determine which phosphorous product to administer:
 - If potassium greater than or equal to 4 mEq/L, enter orders for phosphorous replacement using sodium phosphate (NaPhos) with lab monitoring as indicted in the phosphorous replacement table below;
 - o If potassium level less than 4 mEq/L, enter orders for phosphorous replacement using KPhos with lab monitoring provided in the phosphorous replacement table below;
- Replacement of phosphorous by mouth or per tube is preferred if patient able to tolerate other enteral medications.

Phosphorous Level	Dose and Route	Enter Repeat Phosphorous Laboratory Order:
> 2.5 mg/dL	No repletion necessary	No repletion necessary
2-2.5 mg/dL	KPhos Neutral tablet: 2 tabs PO/PT q4h x 3 doses <u>or</u> KPhos 15mmol IV <u>or</u> NaPhos 15mmol IV	With next AM labs
1.6-1.9 mg/dL	KPhos Neutral tablet: 2 tabs PO/PT q4h x 4 doses <u>or</u> KPhos 30mmol IV <u>or</u> NaPhos 30mmol IV	With next AM labs
< 1.6 mg/dL	KPhos 45 mmol IV <u>or</u>	6 hours after replacement

	NaPhos 45mmol IV	
	and notify provider immediately	

Circumstances of when to notify the practitioner for further instructions:

- Patient does not meet inclusion criteria;
- If Ionized calcium less than 2.5 mg/dL;
- If Potassium level less than 2.9 mEg/L;
- If Phosphorus level less than 1.6 mg/dL;
- If potassium does not increase to greater than or equal to 4 mEq/L after 2 recommended replacement doses.

LEAD AUTHORS AND CONTENT EXPERTS

Lisa Weavind, MD

Bob Lobo, PharmD, FCCP, BCPS, Pharmacy Director, Medication Use, Education & Research VUH Kelli A. Rumbaugh, PharmD, BCPS, BCCCP

APPROVAL

Robin Steaban, MSN, RN	August 2024
Chief Administrative and Nursing Officer	
Vanderbilt University Adult Hospital and Clinics	
Warren S. Sandberg, MD, PhD	August 2024
	August 2024
Chair, Department of Anesthesiology	
Chief of Staff, Perioperative and Critical Care Services	
Vanderbilt University Adult Hospital	
Pharmacy, Therapeutics and Diagnostic Committee	August 2024
Clinical Protocol and Standing Order Approval Committee	August 2024

REFERENCES

Panello JE, Delloyer RP, Critical Care Medicine 2nd Edition 2002; St. Louis: Mosby, Inc. 1169.

Polderman et al. CCM 2000 June; 28(6) 2022-2025.

Polderman et al. J Neurology 2001 May; 94(5):697-705.

Todd S, Sucher J, Moore L, et al. A multidisciplinary protocol improves electrolyte replacement and its effectiveness. The American Journal of Surgery. 2009;198(6):911-915.

Zaloga GP, K.R., Bernards WC, Layonds AJ, Fluids and Electrolytes